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saronas. FCC RF Test Report

Report No. : FG341901B

A3.6 Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0019
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0006
20 Minimum Voltage 0.0012

Note:

1. Normal Voltage =54 V. ; Minimum Voltage =48 V. ; Maximum Voltage =57 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZR5G16A
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saronas. FCC RF Test Report

Report No. : FG341901B

A4.LTE Band 13

A4.1 Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.45 6.29 6.38 6.46 PASS
LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK
;‘«1
]
ey y Cumulative Distribution Function 1ean;:;;:‘:.liuymu
u T R Y. R Y Y P T WY
PEEERE (]
Sporton International Inc. (Kunshan) Page Number : AB8 of A172
TEL : +86-512-57900158

FCC ID : 2ADZR5G16A



Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2ADZR5G16A

s=amranas. FCC RF Test Report Report No. : FG341901B
Middle Channel / Full RB/ QPSK
Ref Level 24.70 dbm _ Offset 4.70 &
o att 045 AQT __ 2ms @ RBW 10 MHz
(0152 view
=
01
001 =
AN
160 S
..“
1E0 ‘\‘
5 \
i) AN
160 L
|
|ICF 782.0 MHz Mean Pwr + 20.00 dB
ry i Function Samples: 130000
mean | peak | crest | 10% | 19 | 0.a% | 0.01% |
_Trace1 [ 19.59 dem | 27.20 dém 7.52 o8 2.95 0B 5.01 0B .29 db ©.95 db
L ] [ EEEREREE ]
Date: 17.MAY.2023 04:52.33
Middle Channel / Full RB/ 16QAM
Spectrum
Ref Level 24.70 dbm _ Offset 4.70 &
o att 045 AQT __ 2ms @ RBW 10 MHz
(0152 view

&

b :
1E-0! ]l
|CF 782.0 MHz Mean Pwr + 20.00 dB
ry i i Function Samples: 130000
Mea |__Ppeak | crest | 0% | 1% |_0a% | o.010% |
Trace 1 [ 18.56 dem | 26.40 dbm 7.61 db 3.07 b 5.10 dB 6.38 db 7.16 8B
—
Date: 17.MAY 2023 04:52:11
Spectrum T
RefLavel 24.70 dem  Offset 4,70 g8
o Att 3048 AQT 2ms @ RBW 10 MHz
0153 View
001 =
1E-O
\‘ B
X X
\
1E-0 \
\\
T \
| R
1E-O! 1 -
|CF 782.0 MHz Mean Pwr + 20.00 dB
ry i ist ril i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0a% | o010 |
Trace 1 [ 16.76 dem | 2+.22 dbm 7.45 3.13 08 5.15 dB 6.46 db 7.16 8B
f—
( )i J W e
Date: 17.MAY.2023 04:51.07
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SPORTON LAB.

FCC RF Test Report

Report No

. FG341901B

A4.2 26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK 16QAM

Middle CH

481 4.78

Mod.

64QAM 256QAM

Middle CH

4.79 4.87

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

9.83 9.75

Mod.

64QAM 256QAM

Middle CH

9.73

9.69

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum - Spectrum o
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 100 kHz Ref Level 24.70 dBm _ Offset 4.70 0B & RBW 100 kHz
o At 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT e att 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 dom Mi[1] 14.40 dBm| 20 dem Mi[1] 14.02 dém)
. 782.35000 MHzZ| 782.75900 MHz
10 dBm palh ! oo el PRIBA Ny 26.00 dB 10 dBm £ . 26.00 dB
] Bw \ 1.805000000 MH i \ 1.775000000 MH
oa | afactor | 162,40 v | \ 163.0
: x | |
-0 J e -10 4
/ |
-20 d + . 20 d
/
-30 df -30 +- A
P e ’ ™ e phaY ety I e
A cl 40 d
-50 b -50 dBm
60 d -60 db
704 704d
CF 782.0 MHz 1001 pts Span 10.0 MHZz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | | ¥-value |__Function | Function Result Type | Ref | Trc | lue | ¥-value | _Function | Function Result |
[T 14.40 B nde down 4805 MHz [ EY 762,750 MAz 14.02 dBm dB_down 4775 MHz
TL 1 -11.75 deém de 26.00 dB T1 1 779,622 MHz -12,15 dém ndg 26.00 d&
T2 1 784,408 MHZ -11.30 dém q factor 162.8 T2 1 784,398 MHZ -11.78 dém q factor 163.9
QHNNERARD e

Date: 17 MAY 2023 04:32.37

Date: 17 MAY 2023 043258

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZR5G16A

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901B

LTE Band 13

Middle Channel / 5MHz / 64QAM

Middle Channel / 5MHz / 256QAM

) o
Ref Level 24.70 dom  OFfset +.70 cb & RBW 100 krz RefLevel 24.70 dem  Offset 4.70 GB = RBW 100 kHz
o Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1%us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
204 Mi[1] 13.15 dBm| 204 M1[1] 10.27 dBm)
™ 781.51000 MHz 780.85100 MHz]
0 A A 26.00 dB) 10 ¥ ndB 26.00 db|
T= = \ 4.785000000 MHzZ Y WL AT e 4.865000000 MHZ
ad f‘ Q factar \ 163.4] o f Q factor 160.5]
-10 - ! -10
7 { T
204 / \ 20d /
/ \ 7
-30 df = -30 3 X —
Sy W P ered - AL
A | J i
-4 i -40 d
50 df -50 i
-60 o -60 di
~70 df 70 di
OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 7B1.51 MHz 13.15 dBm ndé down 4.785 MH2 M1 1 7B0.BS1 MHz 10.27 dBm nd8 down 4,865 MHz
T1 1 779.632 MHz -12.81 dém nda 26.00 dB 1 1 779,592 MHz -15,49 dBm nda 26.00 d&
T2 1 TB4.418 MHZ -13.332 dBm Q factor 163.3 T2 1 784,458 MHZ -15.56 dBm Q factor 160.8
i i
L L o - S L 4

Date: 17 MAY 2023 043318

Date: 17 MAY 2023 04.33.40

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 24.70 dom  OFfset +.70 cb & RBW J00 krz RefLevel 24,70 dem  Offset 4.70 B = RBW 300 kHz
o Att 30d8 SWT 126us @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126us @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
~ - : ’
w A o Y e T 26.00 dB . RV o 26.00 dB|
I Bw l 9.830000000 MHZ| ! 9.750000000 MHZ|
9.9 [ |
ad ] Q factor \ 79.9) 0 J Q factor | 80.6
f ta | 1'_
-10 Ll -10 L
/ \ \
d / i
-z0 A - 20 0
{ \ \
30 d i -30 . ]
40 df —— 40 di —
~ i ! fomd Y
oy
“shr 50
-60 o -60 di
~70 df 70 df
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 7B4.077 MHz 17.38 dBm ndé down 9.83 MHz M1 1 7BE.457 MHz 15.87 dBm nd8 down 9.75 MHz
T1 1 777.125 MHz -8.13 dam nda 26.00 dB 1 1 777.205 MHz -10,04 dBm nda 26.00 d&
T2 1 7B6.955 MHZ -9.09 dBm Q factor 79.9 T2 1 7B6.955 MHZ -9.80 dBm Q factor B0.6
il il
L L o - S L 4 -

Date: 17 MAY 2023 04.48:24

DCate: 17 MAY 2023 04.48.45

Middle Channel / 10MHz / 64QAM

Middle Channel / 10MHz / 256QAM

Spectrum pectrum
Ref Level 24.70 dem  Offset 4.70 GB w RBW 300 kriz Ref Level 24.70 dbm  Offset 4.70 0B = RBW 300 kHz
o Art 0da SWT 1Z6yus @ VBW 1MHz  Mode Auto FFT o Att 0de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (017K Max
204 - MI[1] 14.06 dBm)| 20d 13.45 dBm]
761.7400 MHZ] 762.8790 MHg]
1 A A i 26.00 dp| o 26.00 dp)
/ Bw 9.730000000 MHZ, P e b 9.690000000 MHZ|
/ :
0 / Q factar 809 Qi / l 0.6}
/
T /
-10 7 -10 - i
o0 / o i |
« / \
304 ¢ -30 T
w AW
-40d 40 d
~ ~
=501 AT - -S0.4p
60 d 60 d
~70 df 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 TB1.74 MHz 14.06 dBm ndé down 9.73 MHz M1 1 7B2.B70 MHz 13.45 dBm nd8 down 9.69 MHz
T 1 777.085 MHz -12.14 dBm ndg 26.00 d8 1 1 777,125 MHz -12.94 dBm nde 26.00 da
T2 1 7B6.B15 MHZ -11.05 dBm Q factor B0.3 T2 1 7B6.B15 MHZ -13.27 dBm Q factor 80.8
— — —
L L ; L L J
Date: 17.MAY 2023 04 48.06 Date: 17 MAY 2023 04 4828
Sporton International Inc. (Kunshan) Page Number 1 A71 of A172
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A4.3 Occupied Bandwidth

Mode
BW

LTE Band 13 : 99%0BW(MHz)

Mod.

5MHz

QPSK 16QAM

Middle CH

4.47 4.46

Mod.
Middle CH

64QAM 256QAM

BW

4.49 4.48

Mod.

10MHz

Middle CH

QPSK 16QAM

Mod.

8.95 8.97

Middle CH

64QAM 256QAM

8.99

8.99

Spectrum - Spectrum o
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 100 kHz Ref Level 24.70 dBm _ Offset 4.70 0B & RBW 100 kHz
o At 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT e att 30d8  SWT  10us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 dom Mil1] 14.98 dBm) 20 dem ; Mi[1] 14.71 dm)
v 783.09900 MHZ| ) ,. N 781.45100 MHz
10 dBm et P M e BB o A +.465534466 MHz 10 dém E o Lo e o BERBYIA A +.455544456 MHz
J | [ \
LEl f \l 0 i t
{ | I
| /
-0 -10 7
20 d - 20 db
/ \
30 d [ 30
A e A A —
[\ b o WY v s
|40 d fad
-50 b -50 dBm
60 d -60 db
704 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHZz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
[T 763,000 MHz 14.38 dBm [ EY 71451 MHz 14.71 dBm
TL 1 779.77223 MHz .30 dém Occ Bw 4465534468 MHz T1 1 779.77223 MHz 8,74 dbm Oce Bw 4455544456 MHz
T2 1 7B4.23776 MHZ 5,85 dBm T2 1 7B4.22777 MHZ 7.48 dBm
QHNNERARD e QHNNERARD e
Date: 17.MAY 2023 044010 Date: 17.MAY 2023 04:39.48

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZR5G16A

Page Number

1 A72 of A172




ee FCC RF Test Report

SPORTON LAB.

Report No. : FG341901B

LTE Band 13

Middle Channel / 5MHz / 64QAM

Middle Channel / 5MHz /256 QAM

=]

=)

Date: 17 MAY 2023 04:38:37

Ref Level 24.70 dom  OFfset +.70 cb & RBW 100 krz RefLevel 24.70 dem  Offset 4.70 GB = RBW 100 kHz
o Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1%us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
204 Mi[1] 127.34 dBm| 204 M1[1] 12.73 dBm)
M1 780.85100 MHz| 1 782.92900 MHz]
0 A i ORE B +.485514486 MHZ 10 L — e con +.475524476 MHZ]
] A - NPV :
od { od
-0 A‘ -10
J \\
-20 - - 20 d -
/ | B
! A L n
=30 d 7 = . -30 ST ey
S - - Bl | pe A T e
40 di a0 de
50 d 50 d
60 d 60 d
~70 df 70 df
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 7B0.BS1 MHz 12.34 dBm M1 1 782,020 MHz 12.73 dBm
TL 1 779.76224 MHz 7.83 dém Occ Bw 4465514486 MHz T1 1 779.75225 MHz .01 dBm Oce Bw 4,475524476 MHz
T2 1 7B4.24775 MHZ 7.67 dBm T2 1 7B4.22777 MHZ 6.00 dBrm
i i
L JL J L JL J

Date: 17 MAY 2023 04.38.03

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 17 MAY 2023 04.46.34

Ref Level 24.70 dom  OFfset +.70 cb & RBW J00 krz RefLevel 24,70 dem  Offset 4.70 B = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
204 17.22 dBm| 204 15.50 dBm)
705.1170 MHz| - X 761.1810 MHz|
0 e 8.951048951 MHz w0 e el 8.971028971 MHZ]
/ i
/ \ [ \
od - 0 4 Y
ll 4 / \
-10 ' | -10 . T
/ \ \
-20 I T 20 d 4 T
{ ~ /
30 df - -30 W
o LTS g P W sV S~
-40 dBm——— — o
i
-60 o -60 di
~70 df 70 di
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value Function | Function Result |
M1 7B5.117 MHz 17.22 dBm M1 1 7B1.181 MHz 15.50 dBm
T1 1 777.5644 MHz 9.96 dem Occ Bw 8,951048951 MHz 1 1 777.5245 MHz .60 dBm Occ Bw 8,971028971 MHz
T2 1 7B6.5155 MHZ 10.00 dBem T2 1 7B6.4955 MHZ 10.02 dBm
i i
L L o - S L 4 -
Date: 17.MAY 2023 04 4552 Date: 17 MAY 2023 04 4813
Spectrum pectrum
Ref Level 24.70 dom  OFfset +.70 cb & RBW J00 krz RefLevel 24,70 dem  Offset 4.70 B = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
204 Mi[1] 14.69 dBm| 204 M1[1] 12.90 dBm)
* 761.1210 MHz| W 700.4620 MHz|
0 . A e o 8991008991 MHZ 10 o E— - Qee By 72 8.901008991 MHZ]
[ i
od o 1 v
/ L
10 -10 ’
| \\
-20 df 20 df | T
\ / \
30l f N e ava -30 7 TR AV
- i
4nd - -40 di
. T /_/
0 | 20,48
-60 o -60 di
~70 df 70 di
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue Y-value | Function | Function Result Type | Ref | Tre | X%-walue ¥-value | Function | Function Result |
M1 781.121 MHz 14.609 dBm M1 1 7B0.462 MHz 12,90 dBm
T1 1 777.5245 MHz 7.07 dém Occ Bw 8,991008991 MHz 1 1 777.5245 MHz 5.61 dbm Occ Bw 5991008991 MHz
T2 1 7B6.5155 MHZ B8.22 dBm T2 1 7B6.5155 MHZ 6,52 dBm
— — —
L L J L JL J

Cate: 17 MAY 2023 04.46:55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZR5G16A
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A4.4 Conducted Band Edge

LTE Band 13 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge /1 RB

Spectrur Spe: m

Ref Level 24.70 dBm  Offset 4.70 dg Mode Auto Sweep Ref Level 24.70 dBrm  Offset 4,70 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr

20 dhifit $heck PASS op dhipul gheck PASS

Line _§PURIOUS_|INE_ABS H PABS Line _$PURIOUS_| INE_ABS_| PABS l'

10 dBm H 10 dBm ‘

0 i 0 dém }
-10 dém - J! \ -10dl

-20 dBm 20 de N n" l\
Y

. U P LA

4N Afem. -an A
SPURIOUS_LINE_SBS_ J ﬂ | EEURIG0S LINE fuw 1\ )
-50 dam -50 dB
T P L\
-60 dBm r, i -60 dBn 1{“
-70 dem -70 dBm ™ 1
1 . 70 I o
Start 763.0 MHz 7007 pts Stop 806.0 MHz J||[ Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77488611 MHz -74.92 dBm -28.93 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.69830 MHz -75.58 dEm -29.58 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -55.88 dBm -42.88 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.88247 MHz -63.70 dBm -50.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99855 MHz -59.24 dBm -46.24 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.99715 MHz -67.91 dBm -54.91 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,32468 MHz 20.31 dBm -9.69 dB 776.000 MHz 788.000 MHz 100,000 kHz 786.68731 MHz 20.24 dém -9.76 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02233 MHz -62.65 dBm -49.65 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.06010 MHz -55.17 dBm -42.17 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -58.68 dBm -45.68 dB 768. 100 MHz 793.000 MHz 100.000 kHz 789.15079 Mz -45.53 dBm -32.53 dB
793.000 MHz 506.000 MHz 6.250 kHz 704.56494 MHz -72.58 dBm -26.58 dB 707,000 MHz 806.000 MHz 6.250 kHz 795.33117 MHz -68.86 dBm _22.86 dB
T - - -
1 ] ]
L JL J

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrur Spe m

Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 24.70 dém  Offset 4,70 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr

20 dbifait Gheck PAKS 20 dbjpait Gheck.
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS_|

10 dBm 10 dBm:

od — 0 dem -

-10 dBm J[ “ -10d — ]

-20 dBm , " 20 dB i

-30 dam / L -30 den J’

-4 dam and

SPURIOUS_LINE_ABS_ ] ——“"ﬁ"— SPURIOUS_LINE_AE

-50 dBm r T \m_ﬁ -50 dB

-60 dam ’,J -60 derr N

70 dBm — = -70 dBm r l""'*—-.,\%

Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emissil Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.76623 MHz -64.66 dBm -18.66 dB 763.000 MHz 775.000 MHz 6,250 kHz 774,37063 MHz -74.84 dBm -28.,84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82942 MHz -50.77 dBm -37.77 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.89326 MHz -57.08 dBm -44.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93981 MHz -54.96 dBm -41.96 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,99985 MHz -60,47 dém -47.47 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,99301 MHz 6.19 dBm -23.81 dB 776.000 MHz 788,000 MHz 100.000 kHz 782.41058 MHz 5.76 dem ~24.24 dB
788.000 MHz 788,100 MHz 30,000 kHz 78805829 MHz -50.86 dBm -37.86 dB 788.000 MHz 788,100 MHz 30,000 kHz 789.00784 MHz -43,91 dBm -30.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.50874 MHz -465.01 dBm -33.01 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -40.34 dBém -27.34 db
793.000 MHz 806,000 MHz 6.250 kHz 79300649 MHz -56.95 dBm -20.95 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.92857 MHz -57,73 dém -11.73 dB

\ -
Il ( 1 ]
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrur ol sSpectrum o
Ref Level 24.70 dBm  Offset 4,70 d2 Mode Auto Swesp Ref Level 24.70 dBm  Offset .70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
20 dhifit ¢heck PASS 20 dbjpait Gheck. B,
Line _$PURIOUS_| INE_ABS ﬂ PASS Line _$PURIOUS_} INE_ABS_| PABS n
10 dBm ‘i 10 dBm H
od H 0 dBm “
-10 dam ! \ -10d - 7 \
20 dem ! \ 20de /' \I
-30 dBm JI’ \J‘I"L ﬂ -30 denn - i
_an dam 1 _an A il f |
SPURIOUS_LINE_ARS_ H SPURIOUS_LINE_ABS_ []V\—"U k
-50 dBm 50 dB
= ~ [
60 dem r,‘ i 60 der
-70 dBm -70 dBm: r" ‘
I . | o N
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MAz 7007 pts Stop 806.0 MHz
puri Emi Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.77822 MHz -75.27 dBm -28.27 dB 763.000 MHz 775.000 MHz 6,250 kHz 773.90310 MHz -75.53 dBm -20.53 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,99865 MHz -56.77 dBrm -43.77 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.84201 MHz ~63.74 dBm Cc0.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,95250 MHz -53.44 dBm -40.44 dB 775,000 MHz 776,000 MHz 30,000 kHz 775 08616 MHz 67,85 dBrm 5485 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,31269 MHz 19.47 dBm -10.53 dB 776.000 MHz 786,000 MHz 100,000 kHz 786.66334 MHz 19.38 dBm C10.62 B
788.000 MHz 788.100 MHz 30.000 kHz 788,04311 MHz -62.95 dBm -49.95 dB 788.000 MHz 786.100 MHz 30,000 kHz 78806119 MHz -55,20 dém -42.20 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 Mz ~58.76 dBm -45.78 dB 768.100 MHz 793,000 MHz 100,000 kHz 769.16958 MHz -46,08 dém -33.08 dB
793.000 MHz 808,000 MHz 5,250 kHz 704,52597 MHz -72.60 dBm -26.69 dB 703000 MH= 206,000 MHz 6250 kiz 705 20231 MHz 60,42 dBm 2342 dB
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763.000 MHz 775,000 MHz 6.250 kHz 774,82617 MHz -65.73 dBm -19.73 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.27473 MHz -75,30 dBm -29.30 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88566 MHz -50.74 dBm -37.74 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87707 MHz -57.24 dBm -44.24 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98127 MHz -54.11 dBm -41.11 dB 775,900 MHz 776.000 MHz 30,000 kHz 77598696 MHz -60.74 dBm -47.74 dB
776.000 MHz 788,000 MHz 100,000 kHz 78022577 MHz 5.19 dBrm -24.81 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.55145 MHz 4.86 dBm -25.14 dB
788.000 MHz 788.100 MHz 30,000 kHz 788.00015 MHz -51.47 dBm -38.47 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.04880 MHz -43,83 dBm -30.83 dB
788.100 MHz 793.000 MHz 100.000 kHz 78848427 MHz -46.70 dBm -33.70 dB 788.100 MHz 792,000 MHz 100,000 kHz 788.17587 MHz -30.68 deém -26.68 dB
793.000 MHz 806,000 MHz 6,250 kHz 79321429 MHz -70.21 dBm -24.21 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.44805 MHz -59,00 dBm -13.00 dB
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763.000 MHz 775,000 MHz 6.250 kHz 774.85015 MHz -67.95 dbm -21.95 db 763.000 MHz 775.000 MHz 6,250 kHz 773.11189 MHz -75,60 dBm -29.60 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -51.53 dBm -36.53 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz 59,13 dBm 4613 dB
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776.000 MHz 788,000 MHz 100,000 kHz 780.60030 MHz 4.26 dBm -25.74 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.74326 MHz 2.81 dém 26.19 dB
786.000 MHz 788.100 MHz 30.000 kHz 788.00624 MHz -52.57 dBm -39.57 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.01663 MHz -44.48 dBm -31.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.42063 MHz -48.13 dBm -35.13 dB 788.100 MHz 793.000 MHz 100.000 kHz 768.13671 MHz -40.82 dém -27.82 dB
793.000 MHz 506.000 MHz 6.250 kHz 703,30519 MHz -71.08 dBm -25.98 dB 703.000 MHz 306,000 MH= 250 kH= 783.11039 MH= 60,67 dBm 21467 4B
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763.000 MHz 775,000 MHz 6.250 kHz 774,79021 MHz ~75.45 dBm -29.45 dg 763.000 MHz 775.000 MHz 6.250 kHz 774.16683 MHz -75.73 dBém -29.73 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84830 MHz -53.47 dBm -40.47 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.03372 MHz ~64.08 dBm ~51.08 dB
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788.000 MHz 788,100 MHz 30,000 kHz 786.03791 MHz -53.31 dBm -40.31 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.01384 MHz -58.81 dBm -45.81 dB
788.100 MHz 793.000 MHz 100.000 kHz 785.07168 MHz -53.15 dBm -40.15 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.13531 MHz -51.72 dBm -38.72 dB
793.000 MHz 506.000 MHz 6.250 kHz 704,59091 MHz -70.47 dBm -24.47 dB 703.000 MHz 306,000 MH= 250 kH= 705 20521 MH= 27173 dBm 5573 0B
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763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -72.78 dBm -26.78 dB 763.000 MHz 775.000 MHz 6,250 kHz 766.37463 MHz -75.29 dBm -29.29 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -50.29 dBm -37.29 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz -61.51 dBm -48.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99845 MHz -53.59 dBm -40.59 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,99655 MHz -64.75 dBm -51.75 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,74126 MHz 2,31 dBm -27.69 dB 776.000 MHz 786.000 MHz 100.000 kHz 782.52747 Mz 1,64 dBm -28.36 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09246 MHz -56.42 dBm ~43.42 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.00155 MHz -44.42 dBém -31.42 dB
788.100 MHz 793,000 MH2 100.000 kHz 78811713 MHz -51.97 dBm -38.97 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -40.43 dém -27.43 dB
793.000 MHz 806,000 MHz 6,250 kHz 79330519 MHz -74.44 dBm -28.44 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.13636 MHz -63,86 dBém -17.86 dB
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763.000 MHz 775,000 MHz 6.250 kHz 77314785 MHz -74.43 dBm -28.43 dB 763.000 MHz 775.000 MHz 6,250 kHz 768.16084 MHz -75.65 dBm -29.65 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88337 MHz -57.36 dBm -44.36 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87438 MHz -62.21 dBm -49.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98916 MHz -61.09 dBm -48.09 dB 775,900 MHz 776.000 MHz 30.000 kHz 77590285 MHz -66.76 dBm -53.76 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 20.27 dBm -9.73 db 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 20.26 dBm -9.74 db
788.000 MHz 788.100 MHz 30.000 kHz 786.09815 MHz -57.93 dBm -44.93 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,07128 MHz -56.26 dBm -43.26 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.89855 MHz -50.62 dBm -37.62 dB 788,100 MHz 293.000 MHz 100,000 kHz 789.91014 MHz 45,35 dBm ~32.35 dB
793.000 MHz 806,000 MHz 6.250 kHz 794,42208 MHz -61.94 dBm -15.94 dB 703,000 MHz 306,000 MHz 6250 kHz 705,25325 MHz -70.32 dBm -24,32 dB
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763.000 MHz 775,000 MHz 6.250 kHz 773,18382 MHz ~75.00 dBm -29.00 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.12388 MHz -75.52 dBm -29.52 dB
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793.000 MHz 506.000 MHz 6.250 kHz 795,13536 MHz -61.71 dBm -15.71 dB 703.000 MHz 306,000 MH= 250 kH= 70518831 MH= 27063 dBm 5463 dB
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763.000 MHz 775.000 MHz 6.250 kHz 773.11189 MHz ~75.40 dBm -29.40 dB 763.000 MHz 775.000 MHz 6.250 kHz 774,16683 MHz -75.38 dém -20.38 db
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775.900 MHz 776.000 MHz 30.000 kHz 775.92532 MHz -62.15 dBm -49.15 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.97887 MHz -67.45 dBm -54.45 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.62438 MHz 18.25 dém -11.74 dB 776.000 MHz 788,000 MHz 100,000 kHz 786.43556 MHz 18.33 dBm C11.67 dB
788.000 MHz 788,100 MHz 30.000 kHz 78809665 MHz -59.61 dBm -46.61 dB 788.000 MHz 788,100 MHz 30,000 kHz 788,07498 MHz -48.32 dBém -35.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.91364 MHz -52.16 dBm -39.18 dB 788.100 MHz 793,000 MHz 100,000 kHz 788.89545 MHz -47.29 dBm -34.29 db
793.000 MHz 506.000 MHz 6.250 kHz 795,13536 MHz -64.40 dBm -18.40 dB 703.000 MHz 206,000 MHz 6550 kHz 70396753 MHz 271.58 dBrm Z25.58 dB
T ) - 1 ‘ .

J

middle Band Edge / Full RB

Spectrum

Ref Level 24.70 dém  Offset 4.70 dB

SGL Count 1004100

Mode Auto Sweep

@1 AvgPwr

20 dhbifait ¢heck
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0 dem
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-20 dem
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-50 dBm

-60 dBm
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-70 dBm

B

Start 763.0 MHz

7007 pts

Stop 806.0 MHz

Spurious Emissions

Range Low | Range Up |

RBW | Frequency |

Power Abs | ALimit

763.000 MHz
775.000 MHz
775.900 MHz
776.000 MHz
788.000 MHz
788,100 MHz
793,000 MHz

775.000 MHz
775,900 MHz
776.000 MHz
788,000 MHz
788,100 MHz
793.000 MHz
206,000 MHz

6.250 kHz
100,000 kHz
30.000 kHz
100.000 kHz
30.000 kHz
100.000 kHz

6,250 kHz

774.53846 MHz
775.87078 MHz
775.98357 MHz
782.22777 MHz
788.03272 MHz
788.10734 MHz
793,53896 MHz

-27.89 dB
-40.17 dB
-43.07 d&
-29.03 dB
-33.84 dB
-29.68 db
-11.92 d&

-73.89 dBm
-53.17 dBm
-56.07 dBm

0.97 dBm
-46.84 dBm
-42.68 dBm
-57.92 dBm
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LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 470 dp Mode Auto Sweep

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 4,70 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
20 dhifit ¢heck PARS 20 dbjpait Gheck.
Line _§PURIOUS_|INE_ABS o PAPS Line _$PURIOUS_| INE_ABS_| ]
10 dem ” 10 dBm: “
d |
o d 0 dém
-10 dem f”\ 10d —] f”K
-20 deém \ 20 dB f’ .
-30 dBm il \ -30 den / ‘L‘l
e I d Lt s n |/
SPURIOUS_LINE_ABS_ f \ M’] ’ ﬂ SPURIOUS_LINE_ABS_ }JI W T '\
50 dem /l AL Caae 50 de LA T ! o ‘*L'L
J
-60 dBm ] "--..-‘ 60 dBr & T Lo,
70 dBm r et 70 dBm |r_
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77005495 MHz -75.63 dBm -29.53 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.02997 MHz -75.71 dBm -29.71 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88337 MHz -61.95 dBm -48.95 dB 775.000 MHz 775.000 MHz 100.000 kHz 77580326 MHz ~63.71 dBm ~50.71 dB
775.900 MHz | 776,000 MHz 30,000 kHz 775,99525 MHz -65.89 dBm -52.69 dB 775,900 MHz 776.000 MHz 30,000 kHz 775,99266 MHz -68,12 dém -55.12 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 15.27 dBm -14.73 dB 776.000 MHz 788,000 MHz 100,000 kHz 786.38761 MHz 15.26 dém 14,74 db
788.000 MHz 788.100 MHz 30.000 kHz 786.09016 MHz -59.51 dBm -46.51 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,07907 MHz -49.38 dBm -36.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 785.88427 MHz -55.05 dBm -42.05 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.94441 MHz -50.24 dBm -37.24 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.25325 MHz -20.64 dB 793.000 MHz 206,000 MHz 6,250 kHz 794,09740 MHz -72.96 dBm -26.96 dB
1 m T
i - ( | ] -
Date: 21.JUN.2023 23:32:41 23:47:17
middle Band Edge / Full RB
Spectrum |u§'
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dhbifait ¢heck PABS
Line _$PURIOUS_JINE_ABS_| PABS
10 dem
0 dBm P
-10 dém — l
-20 dem \
-30 dBm / .\
-4n AR
SPURIQOUS_LINE_/ /j ‘—u—«—-...“\_
-50 dBm [
-60 dBm (l %
-70 dBm 1 e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW Frequency \ Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.49550 MHz -74.60 dBm -28.60 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.89056 MHz -53.45 dBm -40.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98207 MHz -56.18 dBm -43.18 dB
776.000 MHz 788.000 MHz 100.000 kHz 7B82.22777 MHz -1.16 dBm -31.16 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00065 MHz -46.62 dBm -33.62 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.26399 MHz -42.86 dBm -29.86 db
793.000 MHz 806,000 MHz 6,250 kHz 793.30519 MHz -58.23 dBm -12.23 d&

It

J

Date: 21.JUN.2023

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZR5G16A

Page Number

1 A81 of A172



SPORTON LAB.

FCC RF Test Report

Report No. : FG341901B

A4.5 Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum o
Ref Level 0.00 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 4dne _SPURIOUS LINE ABS | PABS 10 dine _$PURIOUS LINE ABS | PABS
- I - M
SPURIOUS INE_ABS, SPURIOUS INE_ABS.
20 d8 20 dB
-30 dém -30 dBm
40ds -40 dB
-50 dBm i i) — -50 dBm e
ds e h e
60 dBm " -60 dBm
70 de 70 dB
-80 dBm -80 dBm
90 d8 -90 db
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW | Frequenc | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 536.50900 MHz -64.20 dBm -51.20 dB 30.000 MHz 763.000 MHz 100.000 kHz 199.78786 MHz -64.20 dBm -51.20 dB
B06.000 MHz 1.000 GHz 100.000 kHz 945.17391 MHz -63.09 dBm -50.00 dB 806.000 MHz 1.000 GHz 100.000 kHz 916.57321 MHz -63.01 dBm -50.01 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.55511 GHz -43.23 dém -30.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1,56011 GHz -41.82 dBm -28.82 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.86786 GHz -48.99 dBm -35.99 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.86586 GHz -48.85 dBm -35.85 dB
( |0 J ( J ) we
Date; 17.MAY 2023 04.42.49 Date: 17 MAY 2023 04:41:29
Highest Channel / QPSK
Spectrum ué?
Ref Level 0.00 dem Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
j PURIOUS_LINE_ABS PABS
-10 ddRE= _LINE_ABS |
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
-50 dBm ) ""“‘I__
-60 dBm —
-
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 684.05872 MHz -64.07 dBm -51.07 dB
806.000 MHz 1.000 GHz 100.000 kHz 9082.42929 MHz -63.15 dBm -50.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -43.04 dBm -30.04 dB
3,000 GHz 8.000 GHz 1.000 MHz 6.88986 GHz -49.04 dBm -36.04 db
)yl ] ] i
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.70 d&

Mode Auto Sweep

@1 AvgPwr
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RBW | Frequency

Power Abs |

ALimit

30.000 MHz
806.000 MHz
1.000 GHz
3,000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
8.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

748.89680 MHz
934.80010 MHz
1.55561 GHz
6.88536 GHz

-64.22 dBm
-63.13 dBm
-42.79 dBm
-48.86 dBm
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A4.6 Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0031
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0002
20 Minimum Voltage 0.0018

Note:

1. Normal Voltage =54 V. ; Minimum Voltage =48 V. ; Maximum Voltage =57 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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A5. LTE Band 41

A5.1 Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 6.12 6.75 7.16 7.57 PASS
LTE Band 41 / 20MHz
Middle Channel / Full RB / QPSK
‘.‘\
E-O: I“
|
: 1
ICF 2.593 GHz ‘ Maan Pwr + 20.00 dB
e | poak 1 orest | s | 1 | aam | oo |
Trace 1 22.44 dBm 29.11 dBm 6.67 dB 3.25 dB 5.22 di 6,12 dB 6.52 dB
)i [T
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Middle Channel / Full RB / 16QAM

Spectrum

Ref Level 26.00 dém Offset 6.00 d&
Att 30 dE_AQT 2 ms & RBW

20 MHz

[@15a View

F 2,593 GHz

Gomplementary Cumulative Distribution Function

ean Pwr + 20.00 dB
Samples: 130000

Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.72 dem | 29.29 dam 7.57 6B 3.68 da 5.68 dB 6.75 dB 7.28 d8
)i )i Qi e

Middle Channel / Full RB / 64QAM

Spectrum

Ref Level 26.00 dém  Offset .00 d@
Att 30 B AQT

2 ms @ RBW 20 MHz

[@15a View

F 2,593 GHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
| Peak | crest | 0% | 100 | 0% | 0.01% |
29.05 dBm 8.29 dB 3.86 dB 5.97 dB 7.16 dB 7.86 dB

Mean
Trace 1 [ 20.75 dem
i

JL

T
J

Middle Channel

[ Full RB / 256QAM

Spectrum

Ref Level 26.0
Att

30 dB

0 dém  Offset 6.00 dB
AQT

2 ms @ RBW 20 MHz

[@15a View

F 2,593 GHz

Gomplementary Cumulative Distribution Function

| 0% | 1% | 0.a% |

ean Pwir + 20.00 dB.
Samples:
0.01% |

130000

Mean | Peak |  cCrest
Trace 1 18.91 dBm
i

3.97 d8 6.23 dB

27.73 dBm £.E1 dB
JL

T
J
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A5.2 26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.85 4.83 4.75 4.89
BW 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.63 9.75 9.61 9.65
BW 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.21 14.30 14.18 14.33
BW 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.82 18.82 18.90 18.74
Sporton International Inc. (Kunshan) Page Number 1 A87 of A172
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LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ry pectrum vy
Ref Level 26.00 dém  Offset 6.00 dé & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
Mi1] 16.78 dBm)| . Mi1] 16.00 dBm|
20 T 2.59947000 GHz| 2 2.59195100 GHz|
. F P nVihs e .S AARAN 26.00 dB)| o AL~ . AR A HEB AP~ A 26.00 dB|
wd i B ! 1.845000000 MHzZ 0 v +.825000000 MHz
/ @ factor 535.9) @ factor 2]
0 dBm: 0 d
- {f
'l e L3
104 7 ¢ -10 ¢
/ N y \
20— = & -
a0 P VAN, v
40 cf -40 di
50 50
60 d 60 di
7od 70
CF 2,593 GHz 1001 pts Span 10.0 MHZz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result
ML 1 2.56347 GHz 16.78 dbm ndb down 4.545 MHz ML 1 2561951 GHz 16.00 dbm nd8 down 4,525 MHz
T1 1 2.500542 GHz -0.25 dBm nde 26.00 d8 T1 1 2.500562 GHz -10.31 dem nde 26.00 d8&
T2 1 2.595385 GHz -5.62 dBm Q Factor 535.3 T2 1 2.595385 GHz -10.05 dém Q Factor 537.2
ra i

Middle Channel / 5MHz / 64QAM

Middle Channel / 5MHz / 256QAM

ctrum pectrum vy
Ref Level 26.00 dém  Offset 6.00 dé & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
Mi1] 16.41 dBm)| Mi1] 13.01 dBm)|
20 ¥ 2.59202100 GHz| 2 i 2.59290000 GHz|
Pt et A, IWBn 26.00 dB)| X nde 26.00 dB|
N WA e NV S B Y iy - A, al Vel ~
wd a»’?’\ MY 1.745000000 MHZ 1 - By +.885000000 MHz,
Q factor 546.2] J Q factor L 530.8}
0 dBm 5 od f X
S/
-10 df -10 df ¥ \-_
\ )
-20d -20di v
\ / \
¥ ) I \
by 7 =0 \ - —
v AT W e \\ AN A,
a0d i S
50 50
-60 d -60 d
7od 70
CF 2,593 GHz 1001 pts Span 10.0 MHZz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result
ML 1 2552021 GHz 16.41 dbm ndb down 4.745 MHz ML 1 25920 GHz 13.01 dém nd8 down 4,585 MHz
T1 1 2.500622 GHz -0.16 dBm nde 26.00 dB T1 1 2.500E52 GHz -12.88 dem nde 26.00 d&
T2 1 2.595365 GHz -9.44 dBm Q Factor 546.2 T2 1 2.595435 GHz -12.74 dém Q Factor 530.8
L )i J - L )jd J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum s pectrum
Ref Level 26.00 dém  Offset 6.00 dé & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 300 kHz
o Att 30de SWT 126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
Mi1] 17.63 dBm| MI 17.80 dBm)|
20 ~ o 2.5913620 GHz| 2 - X 2.5964170 GHz]
. \ e \ 26.00 dB)| o [ B 26.00 dB|
wd B \ 9.630000000 MHz 0 9.750000000 MHz
Q factor 269.1 4 266.3|
0 dBm od T
4
10 df — -10 d
1 e
o oy
-a0
40 cf -40 di
50 50
-60 d -60 d
70 d 70
CF 2,593 GHz 1001 pts Span 20.0 MHZz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result |
ML 1 2561362 GHz 17.63 dbm ndb down 9.63 MHz ML 1 Z.556417 GHz 17.80 dbm nd8 down 9,75 MHz
T1 1 2.SBE1BE GHz -7.54 dBm nde 26.00 d8 T1 1 2.5BE1BE GHz -8.10 dBm nde 26.00 d8&
T2 1 2.557615 GHz -5.05 dBm Q Factor 269.1 T2 1 2.557935 GHz -6.38 dbm Q Factor 266.3
( )t J - L e J -
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LTE Band 41

Middle Channel / 10MHz / 64QAM

Middle Channel / 10MHz / 256QAM

ry pectrum vy
Ref Level 26.00 dém  Offset 6.00 dé & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 300 kHz
o Att 30de SWT 126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
Mi1] 16.60 dBm)| Mi1] 14.21 dBm)|
20 : 2.5 00 GHz| 2 T 2.5899830 GHz]
. e, 26.00 dp| . reFmnd A s B~y 26.00 dB|
wd 7 B 9.610000000 MHz 0 B 9.650000000 MHz
/ a factor 260.9) / a factor | 268.4
0 dBm: 0 di T
/ : b
-tod ‘ -0 d Ti -
\ !
|
-20d |‘ T -20 df .’
\ / A AN
\ v = 30 diu 3 { u AN
A\ o o SN LW N
-40 di
50 50
60 d 60 di
7od 70
CF 2,593 GHz 1001 pts Span 20.0 MHZz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result |
ML 1 25925 GHz 16.60 dBm ndb down 9.61 MHz ML 1 Z.5B0963 GHz 14.21 dem nd8 down 9,65 MHz
T1 1 2.5BBI0E GHz -8.38 dBm nde 26.00 dB T1 1 2.5BB1BE GHz -11.10 dem nde 26.00 d8&
T2 1 2.557615 GHz -9.60 dBm Q Factor 260.6 T2 1 2.557635 GHz -11.34 dém Q Factor 266.4
L (] i

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum vy
Ref Level 26.00 dém  Offset 6.00 dé & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 300 kHz
o Att 30de SWT 126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
" Mi1] 1733 dBm| Mi1] 17.50 dBm)|
20 ;\ 2.5910220 GHz| 2 2.5884750 GHz]
M oy M, neh SATA d A
0 I AT e VAN Pahie s VAV ) 26.00 dB| . AT T - N A } 26.00 dB|
B f B \ 14.206000000 MHZ 1 § B \ 14.296000000 MHz
Q factor 182.4) Q factor \ 181.1
0 dBm + od -
[ ! ¢ |
104 10 d T T
\ |
-20d Y, J — e \\
N ae AL b A \
Ll | : NN
k 30
40 cf -40 di
50 50
-60 d -60 d
7od 70
CF 2,593 GHz 1001 pts Span 30.0 MHZz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result
ML 1 2561022 GHz 17.33 dbm ndb down 14.206 MHz ML 1 Z.5BB475 GHz 17.50 dém nd8 down 14,296 MHz
T1 1 2.5BS027 GHz -7.06 dBm nde 26.00 dB T1 1 2.5BSEOT GHz -8.13 dBm nde 26.00 d&
T2 1 2.600133 GHz -9.13 dBm Q Factor 162.4 T2 1 2.600193 GHz -6.37 dbm Q Factor 1811
L )j [ [ )i w

Middle Channel / 15MHz / 64QAM

Middle Channel / 15MHz / 256QAM

Spectrum s pectrum I
Ref Level 26.00 dém  Offset 6.00 d6 = RBW 300 kHz RefLevel 26.00 dim  Offset 6.00 06 e RBW J00 krz
o At 30de SWT 126ps @ VBW LMHz Mode auto FET o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17% Max
15.65 dBm| M11] 14.03 aBm]
20 2 191940 GHz| 20 M1 2.5992940 GHz|
; A AN T - . 26.00 dB)| L " iR X 26.00 dB|
104 \ 14.176000000 MHZ| 10 7 = =P N 14.326000000 MHZ
| a factor \ 182.6 ] a factor 181.4
0 d8m f 0 ¢
¢ ; \
-10 de | T -10
\ 4
-20d 7 t -20d \
~ . |
= - S_— A 30 b
A Y NN /- P
-40 -40 df
-50 -50
60 df -0 d
70 70
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result
ML 1 2.589194 GHz 15.65 dbm nd8 down 14.176 MHz ML 1 2.509294 GHz 14.03 dam nd8 down 14,326 MHz
T1 1 2.5B5027 GHz -0.81 dBm ndB 26.00 dB T1 1 2.5BSB37 GHz -11.32 dBm ndB 26.00 d&
T2 1 2.600103 GHz -10.51 dBm Q factor 162.6 T2 1 2.600163 GHz -12.32 dém Q factor 181.4
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LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum vy ctrum ~ I
Ref Level 26.00 dém  Offset 6.00 dé & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 300 kHz
o Att 30de SWT 189p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
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7od 70
CF 2,593 GHz 1001 pts Span 40.0 MHZz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value | v-value |__Function | Function Result
ML 1 Z.555954 GHz 16.26 dbm ndb down 18.821 MHz ML 1 Z.564449 GHz 15.30 dbm nd8 down 16,621 MHz
T1 1 2.5B3689 GHz -8.00 dBm nde 26.00 d8 T1 1 2.58340 GHz -10.86 dem nde 26.00 d8&
T2 1 260251 GHz -9.66 0Bm Q Factor 138.1 T2 1 2.602311 GHz -11.35 dém Q Factor 37.3
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Spectrum r Spectrum
Ref Level 26.00 dém  Offset 6.00 dé & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dB & RBW 300 kHz
o Att 30de SWT 189p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
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CF 2,593 GHz 1001 pts Span 40.0 MHZz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value v-value |__Function | Function Result
ML 1 2557715 GHz 13.73 dbm ndb down 18.801 MHz ML 1 Z.5BEE04 GHz 12.04 dém nd8 down 18,741 MHz
T1 1 2.58340 GHz -12,75 dém nde 26.00 dB T1 1 2.5B3689 GHz -13.109 dem nde
T2 1 2.602391 GHz -11.55 dBm Q Factor 137.4 T2 1 2.602431 GHz -13.81 dém Q Factor
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) J

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZR5G16A

Page Number : A90 of A172



s=amranas. FCC RF Test Report Report No. : FG341901B

A5.3 Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.49 4.47 4.50 4.48
BW 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.07 9.07 9.05 9.01
BW 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 13.49 13.43 13.40 13.49
BW 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 17.94 17.86 17.78 17.86
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